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. Test Report No. TERL2020-2173000016478 [03 Date: 12.04.2021
2. SO Ne. CI0000 16478 et
3. Customer’s Name - © Alstone International.
4 Customer’'s Address " Khasra No. 1393, Langha Road, Industrial Area,

Chharba,P.O. Sahaspur, Dehradun - 248197, Untarakhand.
5. Letter reference and date < Email dated 16-MAR-2021

6. Kind Attention - Ms. Meenakshi Yadav
Senior Project Coordinator.

7. Service requirements ~ Testing of material for Flammability as per IS: 15061-2002
Clause 3.2 Annex A, Clause 3.3 Annex B & Clause 34
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